

# Flame Ignition Testing



## Test Report

No. 177-003055

Date: Jan 30, 2007

Page 2 of 2

### Test Results:

#### Ignition Characteristics of Finished Textile Floor Covering Materials ASTM D 2859-02

### Test Criterion:

A specimen passes the test if the charred portion does not extend to within 1.0 inch of the edge of the hole in the flattening frame at any point.

	<u>Pass</u>	<u>Fail</u>
<b>No. of Specimens</b>	8	0

### Requirements:

At least 7 of the 8 specimens must meet the above criterion.

Conclusion

:

The submitted sample was found to meet the criteria of ASTM D2859-02.

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

# DECKOLOGY